.

ANY OF _'.ég,_mpftuShEU SOAES ARE 10 BE. BROKEN AS
SHOULD SHEW THAT THE ANNEALING HAS PENETRATED

g‘;’_ 25 FEET ON 1O A OAST IRON S\AB
SiGNS oF FRAGWRE

CASTINGS ARE T BE REDUOEDIN gAGH 80X 1o BE TESTED BY WATER PRESS.RE A%

WIDTH WITHOUT CRAGHING. , ; 70 B8f REJECTED IF THEIR LENGTH 1S MORE

WE GAST ON EAGH BOX AND ANY Mgﬁe“t\_—\gq@_ﬂain AND |F THEIR THIGKNESS AT AN‘(T',‘,

S

A0UGH AN ANGLE 0FJO LE5S THAN THAT SPECIFIED.
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